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Permian Basin NWA Lab Cement Test Report' C97- 72-12-02-02
Hobbs, New -Mexico : L - Phone (505) 392-6531
APINO: 0 | | . Fax: (505) 383-7062
Customer: Enron Oil & Gas . Depth: 400t TestDate: 14-May:97
| WellName: In House BHST:. 80degrees .~ Requested By: Déén P.rétl'ler' '
Cbuntleiate: Lea, NM BHCT: 80 degrees ‘ Stéée Number: 1. N
District. Hobbs Job Type: ‘Surface . Sumy: Lesd
Blend: PilotTest . - ' Water: Lab Tap‘Watgr

Cement. Premium Plus
Mixed with the following additives:
200 % CaCl2

Water Amt: 6.30 gals/sk
Density: 14.83 ppg
Yield: 1.32 ft3/s
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Casing Size: Unknown
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Time Temp ! Consistency
[3:00 ] 80degs [ 400psi | 70BCU ]

P

Time Unit Sgth Method
8 hours | 80 degs 833 psi crush
12 hours | 80 degs - 1250 psi crush
24 hours | 80 degs 2180 psi crush
48 - | hours | 80degs 2850 psi crush
72 hours | 80 degs 3250 psi crush
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Signed:

Notice: This report Is the property of Halliburton Energy Services, a division of Halliburton Company, and neither it nor any part thareof nor a copy
thereof is (o be published or disclosed without first securing the expressed writlen-approval of Haliburton; it may however be used in the couige.of
regutar business operations by any person or concem recieving such repont from Halliburton, This repoit is for information purposes only and the-
‘content is limited to the sample described. Halliburton makes no warranties, expreased-or implied as to the accuracy of the contents or resuits. Any -
usar of this report agreas Halliburton shall not be liable for any loss or demege regardiess of cause, including any. act or omission of Haliburton, -

rasulting from the use hereof,



